DEC 18 2019

Ontario @

Ministry of the Environment, Conservation and Parks

LATCHFORD DRINKING WATER SYSTEM

Inspection Report

Site Number:
Inspection Number:
Date of Inspection:
Inspected By:

210000960
1-LOA77

Oct 25, 2019
Erin Spires



Ministry of the Environment, Conservation and Parks

Ontar 10 @ Drinking Water System Inspection Report

Table of Contents

OWNER INFORMATION 2
Contact Information 2
INSPECTION DETAILS 3
Components Description 3

INSPECTION SUMMARY 6
Introduction 6
Source 6
Permit To Take Water 6
Capacity Assessment 6
Treatment Processes 9
Treatment Process Monitoring 10
Process Wastewater 1
Distribution System 12
Operations Manuals 12
Logbooks 13
Contingency/Emergency Planning 13
Security 13
Consumer Relations 13
Certificate and Training 13
Water Quality Monitoring 14
Water Quality Assessment 16
Reporting & Corrective Actions 16

NON-COMPLIANCE WITH REGULATORY REQUIREMENTS AND ACTIONS 18
REQUIRED

SUMMARY OF BEST PRACTICE ISSUES AND RECOMMENDATIONS 21
SIGNATURES 22
APPENDICES

APPENDIX A — INSPECTION SUMMARY RATING RECORD (IRR)
APPENDIX B - LISTING OF KEY REFERENCE AND GUIDANCE MATERIAL



- Ministry of the Environment, Conservation and Parks
Ontario Inspection Report
OWNER INFORMATION:

Company Name: LATCHFORD,THE CORPORATION OF THE TOWN OF
Street Number: 10 Unit Identifier:

Street Name: MAIN St

City: LATCHFORD

Province: ON Postal Code: POJ 1NO

CONTACT INFORMATION

Type: Owner Name: Jamie Allen
Phone: (705) 676-2416 Fax: (705) 676-2121
Email: jallen@latchford.ca

Title: Clerk-Treasurer, Corporation of the Town of Latchford

Type: Owner Name: Laurel Gadoury
Phone: (705) 676-2416 Fax: (705) 676-2121
Email: lgadoury@latchford.ca

Title: Deputy Treasurer - Deputy Clerk, Corporation of the Town of Latchford
Type: Owner Name: Pat Tresidder
Phone: (705) 679-3587 Fax: (705) 676-2121
Email: ptresidder@latchford.ca

Title: Operator in Charge, Corporation of the Town of Latchford

Type: ORO Name: Rico Guindon
Phone: (705) 647-2141 Fax:

Email: rguindon@ocwa.com

Title: Overall Responsible Operator, CCWA

Type: Health Unit Name: Ryan Peters
Phone: (705) 647-4305 Fax:

Email: petersr@timiskaminghu.com

Title: Program Manager, Timiskaming Health Unit

Type: MNR North Bay District Name: Mitch Baldwin
Phone: (705) 475-5550 Fax: (705) 475-5500
Email: mitch.baldwin@ontario.ca

Title: District Manager

INSPECTION DETAILS:

Site Name: LATCHFORD DRINKING WATER SYSTEM
Site Address: 1 MCLEOD Street LATCHFORD ON POJ 1NO
County/District: LATCHFORD
MECP District/Area Office: North Bay Area Office
Health Unit: TIMISKAMING HEALTH UNIT
Conservation Authority:
Report Generated for spireser on 17/12/2019 (dd/mm/yyyy) Page 2 of 22

Site #: 210000860
LATCHFORD DRINKING WATER SYSTEM
Date of Inspection: 25/10/2019 (dd/mm/yyyy)



" Ministry of the Environment, Conservation and Parks
Ontario @ Inspection Report

MNR Office: North Bay Regional Office
Category: Large Municipal Residential
Site Number: 210000960

Inspection Type: Announced

Inspection Number: 1-LOA77

Date of Inspection: Oct 25, 2019

Date of Previous Inspection: Aug 21, 2018

COMPONENTS DESCRIPTION

Site (Name): RAW WATER

Type: Source Sub Type: Surface
Comments:

The source water for the Latchford Drinking Water System is Bay Lake which was created with the construction of the
Latchford dam on the Montreal River. The First Engineer's Report for the Latchford facility (Earth Tech, 2001) states
that Bay Lake water is very soft with very low alkalinity. It is also characterized by low turbidity but high colour.

As a surface water source, Bay Lake and the Montreal River are susceptible to seasonal effects and changing raw
water quality typical of a riverine system. The watershed for Bay Lake is large and includes the upper reaches of the
Montreal River. Active and inactive mining facilities activities are located within the watershed which makes Bay Lake
possibly more susceptible to contamination from spills. However, there have been no specific incidents in recent
history.

According to the First Engineer's Report and the Drinking Water Works Permit (DWWP) 277-201 (Issue No. 3), the
intake structure for the water treatment plant is located approximately 140 m offshore. The structure is a timber crib
and sits approximately 1.15 m off the bottom of Bay Lake in at least 5.5 m of water. Located upstream of the dam,
the intake structure resides in an area which is below the low water level for the Lake. Raw water flows by gravity
from the intake structure to the water treatment plant via 210 metres of 250 mm diameter pipe.

Site (Name): TREATMENT SYSTEM

Type: Treated Water POE Sub Type: Treatment Facility

Comments:

Surface water is drawn from Bay Lake via gravity and the low lift pumping station. According to DWWP 277-201
(Issue No. 3), the treatment system is comprised of the following:

Low lift Pumping Station: A raw water intake well is equipped with a 250 mm diameter raw water intake pipe, an
intake screen and a 100 mm diameter intake flush line from the high lift pumps. The low lift pumping station contains
a wet well and is equipped with three (3) vertical turbine pumps (two duty and one standby); each rated at 2.9 L/s.

Coagulation, Flocculation, Clarification and Filtration: Two parallel trains, each capable of treating water at a rate of
6.3 L/second. Each unit is equipped with a coagulation vessel, an upflow adsorption clarifier and a multimedia filter.
There is provision to direct effluent from each filter unit to waste (Filter-to-Waste). Alum is injected into the raw water
pump discharge pipe located immediately downstream of the raw water flow meter, upstream of the flocculation tanks
and treatment units. The coagulant dosing system includes two chemical metering pumps (on duty and one standby)
each delivering a flow of 1.6 GPH (6.0 L/hr) and one 600 L chemical storage tank with spill containment.

Polymer is injected into the coagulated water supply using one of two chemical metering pumps (one duty and one
standby) each capable of delivering a flow of 2.0 GPH (7.6 L/hr) from one 380 L chemical storage tank with spill
containment. There are two optional injection points (one upstream and one downstream of the flocculation tanks,
both prior to the treatment units).

pH/Alkalinity: There are three pH/Alkalinity adjustment systems; one pre-coagulation, one post-filtration and one

Report Generated for spireser on 17/12/2019 (dd/mm/yyyy) Page 3 of 22
Site #: 210000860

LATCHFORD DRINKING WATER SYSTEM

Date of Inspection: 25/10/2019 (dd/mmi/yyyy)



- Ministry of the Environment, Conservation and Parks
Ontario @ Inspection Report

distribution. The pre-coagulation injection point is in the raw water pump discharge header and is comprised of two
metering pumps (one duty and one standby) each capable of delivering a flow of 1.6 GPH (6.1 L/hr) and one 350 L
chemical storage tank with spill containment. The post filtration injection point is into the filter effluent discharge
header upstream of the treated water storage reservoir (clear wells). It is comprised of one metering pump capable of
delivering a flow of 1.1 GPH (4.2 L/hr) and one 600 L chemical storage tank with spill containment.

The distribution injection point is into the treated water distribution header, immediately prior to discharge from the
plant. It uses the same dosing system as the post-filtration system and typically is only used when the post-filtration
system is not in service. Liquid soda ash is current used for pH/Alkalinity adjustment.

Disinfection: The chlorine disinfection dosing system is comprised of two primary dosing metering pumps (one duty
and one standby) each capable of delivering a flow of 1.4 L/hr, injecting into the inlet of the clear well for primary
disinfection. Sedium hypochlorite storage consists of one storage tank with spill containment.

Process Waste Management System: This system is comprised of a backwash holding tank that is approximately 3.3
m x 2.65 m x 2.4 m with a usable volume of 21 m3 and two submersible backwash pumps (one duty and one spare)
each rate at 22.7 L/s. The pumps discharge wastewater from the holding tank to the sanitary sewer via a 100 mm
diameter forcemain.

Clearwell and High Lift Pumping System: The clearwell is a 340 m3 reinforced concrete reservoir comprised of two
cells (one with a volume of 248 m3 and the other of 92 m3); two pump wells, one with a volume of 76 m3 housing
high lift pumps #1 and #2 and the other housing high lift pump #3 and a high capacity pump). The total storage
capacity of the clearwell is approximately 484 m3 at water depth of 3.65 m. The high lift pumps consist of one vertical
turbine pump rated at 3.7 L/s (variable speed), two vertical turbine pumps each rated at 7.3 L/s (variable speed) and
one vertical turbine high capacity pump rated at 38 L/s with fixed speed drive.

Standby Power System: There is one outdoor 141 kW standby power diesel engine generator.

Instrumentation and Control Equipment: The instrumentation and control system is comprised of; a PLC and in-plant
SCADA system; raw water and treated water flow meters; four chlorine residual analyzers (raw water discharge line,
filter effluent discharge line, high lift pump discharge line, treated water plant discharge header); pH indicator on the
raw water discharge line and treated water plant discharge; three hydropneumatic tanks; one pressure transmitter on
the plant discharge, and turbidity meters (located upstream of water treatment units, on each filter effluent line and on
the treated water plant discharge).

Site (Name):  DISTRIBUTION SYSTEM

Type: Other Sub Type: Other

Comments:

The water distribution system for the Town of Latchford services an approximate population of 300 residents and 190
homes (First Engineer's Report, Earth Tech, 2001).

Based on this information, the Latchford Drinking Water System is classified as a Large Municipal Residential
Drinking Water System under O. Reg. 170/03.

The Latchford distribution system is comprised of piping, valves, and fire hydrants. It also includes a 100 mm
diameter return line back to the water treatment plant, complete with a 19 mm diameter by-pass, solenoid actuated
flow valve and totalizing flow meter. The discharge from the return line is to the clearwell.

The return line originated from historical problems with freezing lines in the distribution system during the winter
months due to the frost penetrating into the ground deeper than the depth of the water lines. According to the First
Engineer's Report, the retum line assists in the maintenance of good chlorine residuals in the distribution system;
allows for frequent and reliable measurements of water quality in the distribution system; reduces the freezing of the
water lines; and moderates the water temperature.

Report Generated for spireser on 17/12/2019 (dd/mm/yyyy) Page 4 of 22
Site #: 210000960

LATCHFORD DRINKING WATER SYSTEM

Date of Inspection: 25/10/2019 (dd/mm/yyyy)



» Ministry of the Environment, Conservation and Parks
Ontario Inspection Report

Additionally, each year Aqua-Flo™ tanks are installed in approximately 50 homes. These in-home water recirculation
systems provide greater water movement in the service connections, helping to raise the water temperature and thus
reduce the likelihood of frozen waterlines.

Site (Name): MOE DWS Mapping
Type: DWS Mapping Point

Report Generated for spireser on 17/12/2019 (dd/mm/yyyy) Page 5 of 22
Site #: 210000960

LATCHFORD DRINKING WATER SYSTEM

Date of Inspecticn: 25/10/2019 (dd/mm/yyyy)



- Ministry of the Environment, Conservation and Parks
Ontario @ Inspection Report

INSPECTION SUMMARY:

Introduction

¢ The primary focus of this inspection is to confirm compliance with Ministry of the Environment,
Conservation and Parks (MECP) legislation as well as evaluating conformance with ministry drinking water
policies and guidelines during the inspection period. The ministry utilizes a comprehensive, multi-barrier
approach in the inspection of water systems that focuses on the source, treatment, and distribution